
City of Coos Bay 
Wastewater Treatment 

Plant No. 2 

Environmental  Assessment

 

February 2005 

      

Prepared For: 

West Yost & Associates 
Consulting Engineers 

1800 Blankenship Road, Suite 425 
          West Linn, OR 97068      

 



 Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 i 

TABLE OF CONTENTS 

1.0 PURPOSE AND NEED FOR THE PROJECT................................................................................1-1 
1.1 Project Location and Site Description ......................................................................................1-1 
1.2 Proposed Action .......................................................................................................................1-1 
[...]
3.9.3 Environmental Consequences........................................................................................3-25 
3.9.4 Mitigation.......................................................................................................................3-25 

3.10 Socio-Economic / Environmental Justice Issues ....................................................................3-26 
3.10.1 Affected Environment....................................................................................................3-26 
3.10.2 Regulatory Environment................................................................................................3-26 
3.10.3 Environmental Consequences........................................................................................3-27 
3.10.4 Mitigation.......................................................................................................................3-27 

3.11 Noise.......................................................................................................................................3-27 
3.11.1 Affected Environment....................................................................................................3-27 
3.11.2 Regulatory Environment................................................................................................3-28 
3.11.3 Environmental Consequences........................................................................................3-29 
3.11.4 Mitigation.......................................................................................................................3-29 

3.12 Air Quality..............................................................................................................................3-30 
3.12.1 Affected Environment....................................................................................................3-30 
3.12.2 Regulatory Environment................................................................................................3-30 
3.12.3 Environmental Consequences........................................................................................3-31 
3.12.4 Mitigation.......................................................................................................................3-31 

3.13 Traffic and Safety ...................................................................................................................3-32 
3.13.1 Affected Environment....................................................................................................3-32 
3.13.2 Regulatory Environment................................................................................................3-32 
3.13.3 Environmental Consequences........................................................................................3-32 
3.13.4 Mitigation.......................................................................................................................3-33 

3.14 Environmental Design (Aesthetics)........................................................................................3-33 
3.14.1 Affected Environment....................................................................................................3-33 
3.14.2 Regulatory Environment................................................................................................3-34 
3.14.3 Environmental Consequences........................................................................................3-34 
3.14.4 Mitigation.......................................................................................................................3-34 

4.0 SUMMARY OF MITIGATION ......................................................................................................4-1 

5.0 CORRESPONDENCE AND REFERENCES .................................................................................5-1 
 



 Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 iii 

 
LIST OF FIGURES 

Figure 1.  Site Map.....................................................................................................................................1-2 
Figure 2.  Vicinity Map..............................................................................................................................1-3 
Figure 3.  Aerial Map.................................................................................................................................1-4 
Figure 4.  Existing Facility Layout ............................................................................................................1-6 
Figure 5.  Soils Map...................................................................................................................................3-2 
Figure 6.  National Wetlands Inventory Map ............................................................................................3-9 
 
LIST OF TABLES 

Table 1. Current and Future Flow and Load Projections ...........................................................................1-8 
Table 2.  Threatened and Candidate Species that May Occur  in the Project Vicinity ............................3-13 
Table 3.  Wastewater Discharge Limitations Not to be Exceeded...........................................................3-22 
Table 4.  NPDES Effluent Discharge Limits: Previous and Renewed Permit Requirements..................3-23 
Table 5.  Population Comparison for the City of Coos Bay and Coos County........................................3-26 
Table 6.  Sound Levels Produced by Common Noise Sources................................................................3-28 
Table 7.  Summary of Mitigation...............................................................................................................4-1 

 
EXHIBITS 

EXHIBIT A – PHOTOGRAPHS..............................................................................................................A-1 
EXHIBIT B – LETTER FROM STATE HISTORIC PRESERVATION OFFICE ................................. B-1 
EXHIBIT C – USFWS SPECIES LIST.................................................................................................... C-1 

 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-1 

1.0 PURPOSE AND NEED FOR THE PROJECT 

The City of Coos Bay (City) proposes to upgrade Wastewater Treatment Plant (WWTP) No. 2 
that has been in service since 1973.  The purpose of this project is to improve wastewater 
treatment and to increase treatment capacity for the west side of the City and the Charleston 
Sanitary District in the City of Coos Bay.  Wastewater facility improvements are needed to meet 
stricter treatment standards set forth by the Oregon Department of Environmental Quality (DEQ) 
and to accommodate planned growth in the service area.    

The facility’s National Pollutant Discharge Elimination System (NPDES) waste discharge permit 
was renewed on August 21, 2003, and expires December 31, 2007.  The new NPDES permit 
establishes more stringent discharge limits for bacteria, chlorine, and ammonia due to shellfish 
growing areas in the vicinity of the effluent outfall.   Because the current facility does not meet 
the NPDES discharge limits for bacteria, chlorine, and ammonia, the City of Coos Bay has 
entered into a Mutual Agreement and Order (MAO) with DEQ dated August 21, 2003.  The 
MAO outlines measured steps necessary for WWTP No. 2 to be in compliance with the NPDES 
permit.    

1.1 Project Location and Site Description   

WWTP No. 2 is located in the southwest portion of the City of Coos Bay in the SE ¼ of Section 
19, Township 25 South, Range 13 West, Willamette Meridian (Figures 1 and 2).  The project site 
is bounded by Fulton Avenue and riparian vegetation to the east, Coos Bay to the west, and 
undeveloped estuarine habitat to the north and south (Figure 3).  The surrounding area is a 
mixture of commercial and industrial uses with a few single-family residences near the WWTP.  
The existing WWTP is fenced and protected with riprap on the south, west, and northern sides 
(Photo 1, Exhibit A).  The fenced area is developed and covers about 1.2 acres (Photos 2 and 3, 
Exhibit A).  The City of Coos Bay owns an additional 3 acres adjacent to the WWTP site, 
including a debris stockpile area (Figure 3).  

1.2 Proposed Action 

1.2.1 Description of Existing Conditions 

1.2.1.1 Existing Facilities 

WWTP No. 2 is owned by the City of Coos Bay and managed and operated by Operations 
Management International, Inc. (OMI).  A primary treatment plant was first constructed on the 
project site in 1964, and secondary treatment was added in 1973.  The facility was upgraded in 
1990 with new headworks and a second secondary unit to meet NPDES permit requirements.  
The existing facility treats primarily domestic wastewater and has a design peak flow of 4.5 
million gallons per day (mgd).  The facility consists of influent pumping, screening and grit 
removal, primary sedimentation, activated biosolids secondary treatment, secondary clarification, 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-2 

 

Figure 1.  Site Map 
 

 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-3 

 

Figure 2.  Vicinity Map 
 

 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-4 

 

Figure 3.  Aerial Map 
 
 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-5 

disinfection, dechlorination, and anaerobic digestion of biosolids (Figure 4).  Dechlorinated 
effluent is discharged through a 27-inch-diameter gravity outfall to Coos Bay at river mile (RM) 
3.8.   

WWTP No. 2 was inspected by DEQ on September 10, 2002 and was found to be in compliance 
with the NPDES permit.  Since 1994, the facility has been issued one Notice of Noncompliance 
for raw sewage overflows on February 19, 1999 (DEQ, 2003).  The Notice of Noncompliance is 
an informal enforcement action and has been corrected.  WWTP No. 2 does not have a record of 
complaints.  

1.2.1.2 Current Treatment Process 

Wastewater enters the facility through the influent pump station that is equipped with three non-
clog, variable speed, and centrifugal pumps.  The influent sewer pipe crosses First Creek just 
outside of the existing site (Photo 4, Exhibit A).  The pump station has a capacity of 4.18 mgd, 
which is not adequate to convey current or future peak flows.  As a temporary solution, a 
submersible pump was added to the wet well to assist with peak demands.  A magnetic flow 
meter with a capacity of 3.79 mgd measures influent flow, although peak flows are not 
adequately measured.  The pumps transport raw sewage to the headworks that consist of a 
mechanical bar screen and a vortex grit removal unit.  Material collected in the screen is 
removed with a screening container and placed in a dumpster for landfill disposal.  During high 
flows, material passes through the screen to the primary clarifier.  Grit that is removed 
downstream of the screen is also disposed of in a dumpster and ultimately trucked across town to 
the headworks at WWTP No. 1.  According to site operators, the grit removal unit performs 
poorly at low and high flows and is bypassed at flows above 4 mgd. 

Primary treatment occurs in a circular primary sedimentation basin or clarifier with a design 
capacity of 2,500 gallons per day per square foot (gpd/sf) and an estimated capacity of 4.9 mgd.  
The primary clarifier is 50 feet in diameter with a side water depth of 8.5 feet.  According to the 
Draft Facilities Plan (West Yost & Associates, 2005) the primary clarifier sweeps are corroded.  
From this sedimentation basin, primary biosolids are pumped to the digesters and primary 
effluent flows by gravity to two aeration basins for secondary treatment.  The two aeration basins 
have variable speed drives and can each hold 202,000 gallons.  The basins can only be operated 
in a complete mix mode.  Primary effluent is mixed with low speed mechanical surface aerators 
(Photo 5, Exhibit A) and is then transported to two secondary clarifiers by an intermediate lift 
station and flow control structure.   The aerators are reportedly inadequate due to the inability to 
maintain dissolved oxygen (DO) concentrations above 0.5 milligrams per liter (mg/L) in the 
basins during the summer. 

The small secondary clarifier has insufficient capacity to operate alone; therefore, the large 
clarifier cannot be shut down for servicing.  Chlorine (sodium hypocholorite) is added to the 
treated effluent in a contact basin (a covered exterior ring) around the small clarifier.  The 
hydraulic detention time in the contact basin at peak wet weather flow is 34 minutes.  Two 
storage tanks with spill containment were added to the WWTP No. 2 in 2004 to provide sodium 
bisulfite dechlorination.  The dechlorination tanks are metered with feed and mixing equipment.   



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-6 

 

Figure 4.  Existing Facility Layout 
 

 

 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-7 

Bisulfite is injected at the chlorine contact basin overflow weir.  Prior to discharge into Coos 
Bay, the effluent is sampled for chlorine.  The lined and coated concrete outfall is 1,826 feet in 
length and contains five diffuser ports that are 7.5 feet apart.  The end of the outfall is marked 
with a timber pylon (Photo 6, Exhibit A).  

Waste-activated sludge (WAS) is transported to the primary sedimentation basins and anaerobic 
digesters by the WAS pump station.  The pump station is equipped with a timer that stops the 
loading of WAS when a preset daily limit is reached.  Operators sample the WAS for total 
suspended solids (TSS) and modify operations accordingly.  Return-activated sludge (RAS) 
flows by gravity back to the aeration basins.  Throttling valves operated manually, control the 
flow rate.  The RAS cannot be sampled, and during high flows, the volume of RAS returned is 
limited by the gravity flow hydraulics.   

Anaerobic digestion of biosolids is achieved in a 32-foot-diameter primary digester and in a 30-
foot-diameter secondary digester.  The primary digester is mechanically mixed.  No mixing or 
heating occurs in the secondary digester, which is used only for storage.  Digested biosolids are 
hauled to a 4-acre facultative biosolids lagoon located south of WWTP No. 1 for storage.  The 
storage lagoon is lined with bentonite clay and is 11 feet deep with two inlet ports.  The liquid on 
the surface of the lagoon is aerated and returned to WWTP No. 1 after it is pumped into the City 
sewer system.  Biosolids are annually removed from the lagoon with a floating dredge and 
applied to 250 acres of private farmlands and forests between June and October.  The anaerobic 
digestion process produces Class B biosolids, which is acceptable for application onto 
agricultural and forest land.  

1.2.2 Proposed Action 

A number of facility upgrades are proposed to remedy existing inadequacies, to meet NPDES 
requirements, and to provide increased capacity for current and future peak flows.  Most 
improvements would occur at the existing facility, but some would occur just outside the site 
boundaries.  Plant improvement alternatives were developed with consideration of the following 
factors: (1) more stringent bacteria limits in future NPDES permits; (2) optimization of existing 
facilities to reduce cost; (3) simplification of plant hydraulics to reduce energy and maintenance 
costs; and (4) optimization of space at the existing facility. 

Plant improvements are designed to accommodate current and projected future flows and loads.  
The population of the City of Coos Bay is expected to grow 0.4 percent per year from 15,650 in 
2003 to 17,220 by the year 2027 (West Yost & Associates, 2005).  The WWTP No. 2 service 
district (a portion of Coos Bay and Charleston) is projected to grow to a population of 11,160 by 
2027.  Current and future flow and load projections are summarized in Table 1.  



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-8 

Table 1. Current and Future Flow and Load Projections 

Wastewater Characteristic Factor 2003 2027 

Flows, mgd:  

Average Dry Weather Flow (ADWF) 

Average Wet Weather Flow (AWWF) 

Maximum Month Dry Weather Flow (MMDWF) 

Maximum Month Wet Weather Flow (MMWWF) 

Peak Day Flow (PDF) 

Peak Wet Weather Flow (PWWF) 

 

0.85 

1.3 

1.2 

2.3 

4.5 

7.0 

 

1.0 

1.5 

1.4 

2.7 

5.5 

8.6 

Loads:  

BOD, ppd 

Average 

Maximum month 

Peak day 

TSS, ppd 

Average 

Maximum month 

Peak day 

 

 

1,800 

2,200 

3,600 

 

2,000 

3,100 

5,400 

 

 

2,000 

2,500 

4,100 

 

2,300 

3,500 

6,100 

Notes:  The average dry weather flow (ADWF) is the average flow at the plant during the dry weather season, 
typically May through October.  
The average wet weather flow (AWWF) is the average flow at the plant during the wet weather season, 
typically November through April.  
The maximum month dry weather flow (MMDWF) is defined as the flow recorded at the plant when total 
rainfall quantities are at the 1-in-10 year probability level for the month of May.  
The maximum month wet weather flow (MMWWF) is defined as the plant flow when total rainfall 
quantities are at the 1-in-5 year probability level for the month of January. 
The peak day flow (PDF) is the flow rate that corresponds to a 24-hour storm event with a 1-in-5 year 
recurrence interval that occurs during a period of high groundwater and saturated soils. 
The peak wet weather flow (PWWF) is expected to occur during the peak day flow and is the highest flow 
at the plant sustained for one hour. The PWWF dictates the hydraulic capacity of the treatment system.   

Proposed facility upgrades are described according to three categories: (1) headworks facilities, 
(2) effluent treatment, and (3) biosolids treatment.  Headworks include the influent sewers and 
force mains, influent pumping, screening, and grit removal.  Effluent treatment includes primary 
sedimentation (primary clarifier), biological treatment, intermediate pumping, secondary 
clarification, and disinfection.  Biosolids treatment includes processing WAS, anaerobic 
digestion of biosolids, and removing biosolids from the site.  Modifications to the existing outfall 
were considered but ultimately rejected and are briefly described in Section 2.3 of this 
assessment.   



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-9 

1.2.2.1 Headworks 

Proposed upgrades include demolishing the existing headworks facilities and constructing new 
headworks (Alternative H1 in the 2005 Draft Facilities Plan).  The proposed action also includes 
demolishing the existing control building and constructing on new control building.  The new 
headworks would be designed to handle peak flows of 8.6 mgd in the following flow sequence:  
influent sewer  influent pump station  influent metering  screens  grit removal  
treatment process.  Specific improvements would include:  

• Removing the existing headworks that was constructed in 1990, 

• Demolishing the existing control building and constructing a new one,  

• Constructing a new pump station, and 

• Installing new screening and grit removal. 

The new pump station, control building, and headworks are proposed for construction either 
where the current flow monitoring station is located (Photo 7, Exhibit A) or on the debris 
stockpile site just outside the WWTP No. 2 boundary (Photo 8, Exhibit A).  The proposed pump 
station would be equipped with four submersible, variable speed pumps, each with a capacity of 
2,000 gallons per minute (gpm).  The footprint of the new pump station would be approximately 
3,250 square feet (65 feet by 50 feet).  The screenings facility and grit removal unit would be 
approximately 500 square feet each (20 feet by 25 feet).  A mechanical bar screen and a 1-inch 
manual bar screen are proposed.  A screenings washer/compactor with a capacity of 35 cubic 
yards would also be added to the headworks.  The grit removal process would include a paddle 
vortex grit removal unit with a peak capacity of 10.7 mgd, a recessed impeller grit slurry pump 
with a capacity of 200 gpm, and a cyclonic grit separator.   

1.2.2.2 Effluent Treatment  

Proposed effluent treatment upgrades would involve improving biological treatment, secondary 
clarification, and intermediate pumping and disinfection (Alternative T2 in the 2005 Draft 
Facilities Plan).  Specific upgrades would include the following:  

• Replacing existing aerators in the aeration basins with larger units, 

• Adding channels to the aeration basins for process flexibility 

• Increasing capacity of the intermediate lift station from 2,000 gpm to 3,000 gpm, 

• Converting small secondary clarifier to chlorine contact basin, and 

• Constructing a new secondary clarifier. 

The aerators in the existing aeration basins would be replaced with larger surface units, but the 
volume of the basins would not change.  Two additional surface aerators would be added to each 
basin to increase effectiveness.  The aeration basins would be modified so they could be operated 
in multiple modes.  The small secondary clarifier would be converted to a chlorine contact basin 
to increase contact time from 34 minutes to 60 minutes.  The capacity of the new chlorine 
contact basin would be 7.2 mgd at 60 minutes detention time.  A proposed secondary clarifier 
would be constructed where the existing control building is located.  This new clarifier would be 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-10 

70 feet in diameter, with a sidewater depth of 18 feet and a capacity of 5.7 mgd.  The footprint of 
the new clarifier would be approximately 3,850 square feet.  The existing large clarifier would be 
modified to improve the overflow rate.  

1.2.2.3 Biosolids Treatment 

Upgrading the existing biosolids treatment would involve thickening both primary sludge and 
WAS (Alternative S2 in the Draft Facilities Plan).  The existing digesters would be retained for 
solids storage only. Following storage, solids would be trucked to WWTP No. 1 for anaerobic 
digestion.  With additional thickening at WWTP No. 2, the existing digesters at WWTP No. 1 
would have adequate capacity to treat future solid loads from both plants.  Proposed 
improvements would specifically include: 

• Constructing a gravity thickener facility and related appurtenances for primary sludge 
thickening. 

• Adding a gravity belt thickener or centrifuge and related appurtenances for WAS 
thickening. 

• Removing mixing and heating equipment from Digester No. 1. 

• Repairing both digester roofs. 

• Replacing truck-loading pumps. 

• Adding a waste gas burner to operate while digesters are in use. 

Implementation of the solids improvements would be phased and would be located on City 
owned property.  At the design year (2027), trucks would transport solids to WWTP No. 1 two to 
three times per day using the same route currently traveled – Ocean Boulevard to Highway 101.  
Currently, trucks haul biosolids to the WWTP No. 1 2.5 to 5 times per week. 

1.2.2.4 General Improvements 

General improvements common to all alternatives would include the following:  

• Adding standby power system to comply with U. S. Environmental Protection Agency 
(EPA) Class I reliability requirements. 

• Installing a new roof and walkway canopy on the existing operations building. 

• Replacing the influent sewer pipe across First Creek. 

• Upgrading the power distribution system to serve new equipment.  

• Improving the digester control building by adding a new building roof, adding an upstairs 
fire escape, and replacing piping. 

• Using the existing anaerobic digester tanks as their intended use or as storage.  

• Enhancing sludge thickening to reduce sludge volumes and maximize the use of existing 
treatment capacity. 

• Improving or relocating the digester roof drains to prevent flooding and to ensure safe 
drainage. 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 1-11 

The existing 24-inch-diameter sewer pipe across First Creek sits on the creek bed surface and is 
reportedly in poor condition (Photo 4, Exhibit A).  A new 30-inch-diameter sewer pipe is 
proposed for installation about five feet under the streambed via directional boring.  The 
proposed sewer pipe would be either high-density polyethylene (HDPE) or ductile.  A pit 
approximately 10 feet x 10 feet x 6 feet would be excavated just east of the top of the stream 
bank to initiate directional boring.  The excavated pit material would be stockpiled at an upland 
location on-site for backfilling when drilling is complete.  After the new segment of sewer pipe 
is connected, the portion of the old sewer pipe that sits on the streambed would be removed.   
Buried portions of the old sewer pipe would likely be plugged on either side of the stream and 
left in place to minimize disturbance to the banks.  The new sewer pipe from the flow monitoring 
station to the bore initiation pit would be trenched, resulting in a temporary disturbance to 
approximately 250 square feet.  



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 2-1 

2.0 ALTERNATIVES TO THE PROPOSED ACTION  

This section describes alternative headworks and treatment technologies considered in the 2005 
Draft Facilities Plan.   

2.1 No Build Alternative 

For the purpose of this assessment, the No Build Alternative would maintain the existing WWTP 
No. 2 as it is and no upgrades would be implemented.  Under this alternative, the existing facility 
would be in violation of ammonia and bacteria discharge limits imposed by the DEQ and would 
not be able to accommodate current or future peak flows.    

2.2 Project Alternative 

2.2.1 Headworks  

As under the Proposed Action, the Project Alternative would also replace the existing headworks 
with new structures and equipment, but the elements would be in a different flow sequence (H2 
in the 2005 Draft Facilities Plan).   Under this alternative, screening would be located upstream 
of influent pumping to eliminate possible pump clogging.   The flow sequence would be as 
follows: influent sewer  screens  influent pump station  influent metering  grit removal 

 treatment process.   

Under this alternative, the screening unit would be constructed adjacent to the new pump station 
– possibly where the flow monitoring station is or on the City-owned debris stockpile site.  
About two-thirds or 12 feet of the screening unit would be underground, with the remaining third 
aboveground.  Screened material would be directly discarded from the screening unit to an 
adjacent dumpster.  The grit removal unit would likely be located near the existing headworks on 
the WWTP site.  The types of equipment and capacities are the same as described under the 
Proposed Action.  

2.2.2 Effluent Treatment 

Effluent treatment upgrades proposed under the Project Alternative (T1 in the 2005 Draft 
Facilities Plan) would consist of the following:  

• Increasing capacity and efficiency of the existing aeration basins 

• Eliminating primary sedimentation 

• Converting small secondary clarifier to chlorine contact basin (same as proposed action) 

• Constructing a new secondary clarifier (same as proposed action but in different location) 

This alternative proposes to increase the volume in each of the aeration basins from 202,000 
gallons to 301,600 gallons by increasing the height of the basin walls.  Adding height to the 
basin walls would eliminate the need for the intermediate pump station and increase treatment 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 2-2 

capacity.  A fine bubble aeration system powered by multi-stage centrifugal blowers would also 
be added to the aeration basins.  A new blower building would be required to house the blowers. 
With the proposed improvements to the aeration basins, primary sedimentation would no longer 
be needed.  The new secondary clarifier would be constructed where the existing primary 
sedimentation basin is located.  

2.2.3 Biosolids  

Two alternative biosolids treatment methods under the Project Alternative are analyzed below: 

2.2.3.1 Biosolids Treatment Alternative 1   

Biosolids treatment Alternative 1 of the Project Alternative would consist of thickening both 
primary sludge and WAS, on-site anaerobic digestion, hauling Class B biosolids to the City’s 
facultative lagoons, and land application of treated biosolids (Alternative S1 in the Draft 
Facilities Plan).  Specific improvements would include: 

• Constructing a gravity thickener facility and related appurtenances for primary sludge 
thickening 

• Adding a gravity belt thickener or centrifuge and related appurtenances for WAS 
thickening 

• Replacing mixing and heating equipment for Digester No. 1.  Mechanical mixers are 
assumed for the purposes of this report 

• Adding mixing and heating equipment for Digester No. 2 

• Repairing and improving both digester roofs to ensure adequate support for mechanical 
mixers  

• Replacing the boiler and hot water system to provide adequate heating for both digesters 

• Replacing portions of the gas handling system that have reached their useful life  

• Replacing and relocating the waste gas burner 

• Replacing truck-loading pumps 

The size and location of the proposed thickening facility is the same as described in Section 1 for 
the Proposed Action.  This alternative would require repairing and upgrading the existing 
digesters on-site to provide adequate capacity.   

2.2.3.2 Biosolids Treatment Alternative 2 

The biosolids treatment Alternative 2 of the Project Alternative would involve storing primary 
sludge and WAS separately at WWTP No. 2 prior to transfer to WWTP No. 1 for thickening, 
anaerobic digestion, and transmission to storage facilities (Alternative S3 in the Draft Facilities 
Plan).  Specific improvements to WWTP No. 2 would include: 

• Removing mixing and heating equipment from Digester No. 1 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 2 

Adolfson Associates, Inc. February 2005 Page 2-3 

• Repairing both digester roofs 

• Adding a pump station and two pipelines for transmission of raw sludge to WWTP No. 1 

• Replacing and relocating the waste gas burner 

Two pipelines would require construction in the public right-of-way to transfer biosolids from 
WWTP No. 2 to WWTP No. 1.  Each pipeline would be 6 inches in diameter and approximately 
27,000 feet (5.1 miles) in length.  The pipelines would most likely be installed via trenching 
because they would be located in the public right-of-way.  The alignment for the pipelines would 
be decided during the pre-design phase.   

2.3 Alternatives Considered but Eliminated 

Two other treatment alternatives involving blended treatment were considered in the Draft 
Facilities Plan.  Blended treatment would maximize the use of the existing facilities by 
combining raw sewage or primary effluent with secondary effluent during peak flows.  The 
effluent discharged from the blended treatment alternatives would not meet the bacteria limits for 